

# Isoprenaline

# **APPLICABLE AREAS**

THIS SECTION WILL BE LEFT BLANK FOR EACH HOSPITAL TO COMPLETE IN ACCORDANCE WITH LOCAL PRACTICE. EXAMPLES: ICU, ED, OR, WARD 2B

# MECHANISM OF ACTION/PHARMACOLOGY

Isoprenaline is a non-selective  $\beta$ -adrenergic agonist.<sup>12</sup> It has positive inotropic and chronotropic effects, increasing cardiac output by increasing the heart rate and cardiac contractility.<sup>12</sup> Isoprenaline also decreases diastolic blood pressure by lowering peripheral vascular resistance.<sup>12</sup>

Onset of action: Immediate.<sup>3</sup>

Duration of action (IV): 10–15 minutes.<sup>3</sup>

Half-life: 2.5–5 minutes.<sup>3</sup>

# INDICATIONS

Heart block.<sup>2</sup>

Bradycardia with haemodynamic compromise.<sup>2</sup>

## PRECAUTIONS

- Hypersensitivity to isoprenaline or any of the excipients<sup>4</sup>
- Hypotension due to uncorrected hypovolaemia<sup>2,4</sup>
- Tachyarrhythmias<sup>4</sup>
- Recent myocardial infarction may increase myocardial oxygen demand<sup>2,4</sup>
- Angina may exacerbate<sup>2</sup>
- Heart block due to digoxin toxicity<sup>4</sup>
- Phaeochromocytoma.<sup>2</sup>

## **MEDICATION PRESENTATION**

1 mg/5mL ampoule (1:5000)

Also available as 200 microg/1mL ampoule (1:5000); however, due to the number of vials that would be required, this concentration is not usually used to prepare infusions.

## **MEDICATION STORAGE**

Store ampoules below 25°C. Protect from light.<sup>5</sup>

Infusion solutions are stable for up to 24 hours.<sup>6</sup>

#### PREPARATION

	Infusion pump	Syringe driver
Prescribe	6 mg in 100 mL	3 mg in 50 mL
Make up infusion in	100 mL bag of glucose 5%*	Glucose 5%* (to a total of 50 mL in the syringe)
Volume to be removed from IV bag	30 mL	Not applicable
		Draw up 35 mL in the syringe
Drug dose to be added	6 mg (30 mL)	3 mg (15 mL)
Final volume	100 mL	50 mL
Final concentration	60 microg/mL	60 microg/mL
1mL/hr =	1 microg/min	1 microg/min

\*Glucose 5% is preferred for diluting all inotropes and vasopressors. However, isoprenaline is also compatible with sodium chloride 0.9%.<sup>5</sup>

## ADMINISTRATION – THIS GUIDELINE IS INTENDED FOR CENTRAL ACCESS ONLY

Administer continuous intravenous infusion through a central access line.

Infusions should be administered via a syringe driver or infusion pump, preferably with medication error reduction software enabled.

Avoid administration in lines where other drugs or fluids may be bolused or flushed.

## DOSING

Starting dose: 0.5 to 2 microg/min.

Titrate in accordance with prescribed parameters - for example, by increments of 0.5 to 1 microg/min.

Usual dose range: 2 to 10 microg/min.<sup>3</sup>

Maximum dose: rates greater than 30microg/min have been used in advanced stages of shock.<sup>4</sup>

## MONITORING

- Continuous blood pressure and cardiac monitoring for the duration of the infusion<sup>5</sup>
- Daily 12-lead ECG
- Monitor fluid balance and electrolytes at least daily, especially magnesium and potassium.

# SIDE EFFECTS

- Tachycardia<sup>2</sup>
- Hypotension<sup>2</sup>

- Arrhythmias<sup>2</sup>
- Angina.<sup>2</sup>

## **COMPATIBILITIES**

Consult the following references, which are available online through the Clinicians Health Channel:

- Australian injectable drugs handbook
- Trissel's<sup>™</sup> in IV compatibility (Micromedex) from the site homepage, select the 'IV Compatibility' tab.

## IMPORTANT DRUG INTERACTIONS

- Combined use with other medications with beta-agonist effects (e.g. adrenaline) may increase the risk of arrhythmias.<sup>4</sup>
- β-antagonists may decrease the efficacy of isoprenaline.<sup>2</sup>
- **Entacapone** is a catechol-O-methyltransferase (COMT) inhibitor, which may inhibit the metabolism of isoprenaline, increasing the risk of side effects. Dose isoprenaline conservatively.<sup>2,7</sup>
- **Theophylline** may potentiate hypokalaemia induced by isoprenaline, monitor potassium. Isoprenaline may also decrease theophylline concentration and consequently clinical effect. Monitor theophylline concentration and adjust accordingly.<sup>2</sup>

#### REFERENCES

- 1. Micromedex [online] (accessed 20 January 2018)
- 2. Australian medicines handbook (AMH) [online] (accessed 20 January 2018)
- 3. Lexicomp [online] (accessed 20 January 2018)
- 4. MIMS [online] (accessed 20 January 2018)
- 5. Australian injectable drugs handbook (AIDH)[online] (accessed 20 January 2018)
- 6. Injectable medicines guide (Medusa) Isoprenaline intravenous, Version 3 [online] (accessed 3 March 2017). Available from: http://medusa.wales.nhs.uk/IVGuidePrint.asp?Drugno=2413&format=3
- 7. Kane-Gill S, Dasta J (eds). High-risk IV medications in special patient populations. Springer-Verlag London, 2011

#### ACKNOWLEDGEMENTS

We would like to thank the pharmacists involved in writing the guidelines: Melissa Ankravs, Melanie Kowalski, Rachel Fyfe, Robyn Ingram, Annalie Jones, Susan Trevillian, and Lucy Sharrock.

To receive this publication in an accessible format phone 9096 1384, using the National Relay Service 13 36 77 if required, or email **info@safercare.vic.gov.au**  Printed copies of this document may not be the most recent version. Authorised and published by the Victorian Government, 1 Treasury Place, Melbourne. © State of Victoria, Australia, Safer Care Victoria, December 2018 ISBN 978-1-76069-716-7 (online/print) Available at www.safercare.vic.gov.au Email criticalcare.clinicalnetwork@safercare.vic.gov.au

